
Initial Environmental Examination 

 

 

April 2017 

 

 

Myanmar: Third GMS Corridor Town Development 
Project 
“Kayin State” (Part 1 of 3) 
 

 

 

 

 

 

 

 

 

 

Prepared by SAFEGE International Department for the Asian Development Bank. This initial 
environmental examination is a document of the borrower. The views expressed herein do not 
necessarily represent those of ADB's Board of Directors, Management, or staff, and may be 
preliminary in nature. Your attention is directed to the “terms of use” section on ADB’s website.  
 
In preparing any country program or strategy, financing any project, or by making any designation 

of or reference to a particular territory or geographic area in this document, the Asian 
[...]
Figure [5]   HPA-AN PROPOSED LANDFILL LOCATION AND DUMP SITE CLOSURE 
 

 

 

The proposed site for Myawaddy landfill is presently owned by the Township 
Development Affairs within the Trade Zone. The total area secured for the long 
term development of the trade zone is 270 hectares (668 acres). The site presents 
scrub vegetation on its slopes and some common trees. With the exception of a 
warehouse located at 400 m from the site, no other buildings are located within 
500 m around the site. 

Figure [6]   MYAWADDY PROPOSED LANDFILL LOCATION 

 

 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 35  

  

Figure [7]   MYAWADDY PROPOSED LANDFILL LOCATION AND DUMP SITE CLOSURE 

 

LEACHATE TREATMENT 

Leachate treatment in this project is based on: 

 Recirculation back into the landfill; 

 Passive evaporation to the atmosphere (often through holding ponds or 
storage lagoons) 

 On-site physical and biological treatment, a simple treatment unit with 
physical treatment (sedimentation, settling pond) and biological treatment 
(oxidation pond) is considered. 

Hpa an: landfill cell area for waste landfilling in Cell 1 is 2.2 ha. Each cell will be 
split into hydraulically independent sub-cells to reduce the operated surface and 
then to reduce the leachates. A common practice is to operate with 6 months to 1 
year lifespan sub-cell.  

It would mean 5 000 m² of opened surface. As yearly rainfall in Hpa-An reaches 
4,400 mm, there would be about 22,000 m3 of leachate to be treated every year.  

Simulation on a monthly basis leads to the conclusion that, for an annual rainfall 
of 4 400mm with 2 280 mm/year evaporation, 3 000 m² leachate pond by 3 m 
deep would allow for a simple evaporation process in dry season combined with a 
constant average treatment of 60 m3/d. 

Three landfill cells will be required for Hpa-An, respectively built in 2019/2020, 
2027 and 2034. Only the first cell is considered for the present first phase of the 
project. 

Myawaddy: landfill cell area for Cell 1 is 2.7 ha. Each cell should be split into 
hydraulically independent sub-cells to reduce the operated surface and then to 
reduce the leachates. It would mean 5,400 m² of opened surface. As yearly rainfall 
in Myawaddy reaches 1 800 mm, there would be about 9,800 m3 of leachate to be 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 36  

  

treated every year. About 4 300 m² basin with 2m depth (to store the peak flow 
in June/July/August) should be required to evaporate the leachate. The proposed 
option includes a series of 5 covered basins each of 1 000 m² and 2 m depth. 

Four landfill cells will be required in Myawaddy, to be built respectively in 
2019/2020, 2025, 2030 and 2035. Only the first cell is financed under the first 
phase of the project. 

3.1.2.5 Closure of Old dumpsites 

HPA-AN OLD DUMPSITE 

When the new landfill site is active and as upgrading of the existing dumpsite is 
not possible as it too small for possible extension, the old dumpsite near ZweKabin 
Mountain must be rehabilitated. Two options have been considered: 

 Coverage of the existing dumpsite with a HDPE liner, protection layer and top 
soil cover of 0.5 m with planting of grass and bushes; 

 Removal of the existing dumped waste and transport to the new landfill, 
Restoring the area with topsoil and vegetation. 

Coverage of the existing dumpsite has been considered as the best option for 
practical and mainly economic reasons considering the area of 25 000 m². 

MYAWADDY OLD DUMPSITES 

The two dumpsites in Myawaddy along the river side were closed in December 
2015 and are presently under rehabilitation by Myawaddy Municipality. From 
December 2015 onwards, another temporary dumpsite has been created along 
HW1. As soon as the new controlled landfill starts operation, all the already 
dumped waste will be removed from this temporary dumpsite and transported to 
the new constructed landfill.  

Proposed works will include (i) the removal of the disposed waste (estimated to 
be about 90,000 m3 by the end of 2020) and (ii) the restoration and revegetation 
of the area (20,000 m²). 

3.2 Water Supply Components 

3.2.1 PROJECT OBJECTIVES 

The proposed project intends to improve the water supply system in Hpa-An and 
Myawaddy, with the following objectives:  

Improve knowledge of the system by implementing monitoring and new practices: 

Reduce and control level of NRW; 

improve water production in both quantity and quality; 

Increase water supply coverage to cope with future city development; 

Improve water distribution achieving continuous water supply and enhancing 
pressure management; 

Promote asset management and long term strategy of the system with assessment 
of long term requirements; 

Secure the overall system, increasing its resilience and sustainability. 

3.2.2 PROJECT STRATEGY 

The water supply project of the two Kayin cities meets the following targets: 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 37  

  

3.2.2.1 Increase water supply coverage and duration 

In Hpa-An, the objective is to connect 70% of the urban population (9 urban 
wards) in the short term by the end of the project, and to reach 95% coverage in 
long term (2040). This means by 2020 nearly 75 000 inhabitants connected 
(increase of 68 000 persons from present situation) with 12 800 new connections, 
and by 2040 over 136 500 inhabitants connected. 

In Myawaddy, the objective is to connect 70% of the urban population by the end 
of the project and to reach 95% coverage in long term (2040). By 2020 nearly 
75 000 new inhabitants connected through 15 000 new connections, and by 2040 
over 158 000 inhabitants connected.  

In both cities, the level of service is unequal and some areas are supplied only few 
hours per day or do not have access to piped water at all. The target is to achieve 
a permanent water service, 24h/d and 7d/week together with an appropriate 
monitoring system.  

3.2.2.2 Reduce Non-Revenue Water (NRW) 

Reduction and control of NRW through the definition and application of an action 
plan for each city is also required to reach a suitable quality of services. It will also 
have an impact on the financial sustainability of the systems limiting expenditures 
(CAPEX and OPEX) and increasing incomes. 

3.2.2.3 Improve Supplied Water Quality 

The project aims also to ensure good water quality from production to consumer 
taps. Using existing assets and available resources, water will be treated before 
being distributed. Treated water will comply with WHO and national quality 
standards. The table below shows objectives on treated water quality. 

Table [9] WATER QUALITY OBJECTIVES 

 

3.2.3 PROPOSED PROJECT FOR HPA-AN 

In line with previous objectives and strategy the proposed project consists of four 
major elements as described below: 

 Production and treatment 

 Increase and secure storage 

 Expand distribution system 

 Reduce NRW, improved Operation & Management covering asset 
management, GIS, billing and customer management. 

Parameters National drinking water standard WHO drinking water standard Treatment objectives

Turbidity 5 NFU < 5 NFU** 1 NFU

pH 6.5 - 8.5 6.5 - 9.5 6.5 - 8.5

Iron 1 mg/l 0,3 mg/l** 0.2 mg/l

Aluminium - 0.2 mg/l 0.2 mg/l

Ammonia 0.02  mg/l - 0.1 mg/l

Chlorine 2 - 10  mg/l - 1 - 2 mg/l

E. Coli - 0 (99%)** 0 /100 ml

Parasites* - - 0 /100 ml

* Gardia and Cryptosporidium ** Expected



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 38  

  

3.2.3.1 Water Intake 

The project will create a new intake structure to abstract water from the Thanlwin 
River. The selected site is located on the river bank, north of the city and upstream 
the main waste water discharges to the river. The area belongs to HTDC and is 
currently used by an existing small floating pumping station (see figure below). 
Consequently, intake will be replaced with a new main system, using the existing 
building to be rehabilitated.  

Proposed solution consists in a permanent structure with an anchored transfer 
mast equipped with a mobile pump inside together with a floating structure. . To 
adapt to water level variation, an oscillating and floating mast equipped with a 
suction strainer (ensuring a filtration of 500µm) is proposed to abstract water from 
the upper layer. This technique enables to abstract from the most appropriate 
water layer regardless the water level: just below the surface to avoid floating 
pollutants (oil…) and where turbidity is reduced compared to lower layers. 
Electrical and mechanical equipment are installed inside the existing building on 
the shore above high water mark.  

Figure [8]   WATER INTAKE SITE IN HPA-AN (KUSEIK INTAKE) 

 

With an initial capacity of 650m3/h, this facility could be easily extended in future 
to cope with long term requirements, and will ensure a reliable water abstraction 
and transfer to the water treatment plant. Conceptual drawing of the intake 
structure is presented below. 

Intake Point 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 39  

  

Figure [9]   PROPOSED INTAKE STRUCTURE IN HPA-AN (SOURCE: HYDROMOBIL) 

3.2.3.2 Treatment Plant 

Land pressure is high in Hpa-An, and identification of suitable and available land 
for the treatment plant was very difficult. A land plot has been identified near 
KhanThaYar Urban Lake. Land requirement for the construction of the treatment 
plant together with future extension is estimated to be 1 acre (nearly 4 500 m²). 
The picture below shows the proposed area. 

Figure [10]  PROPOSED WTP AREA IN HPA-AN 

The new water treatment plant will have a nominal capacity of 10 000m3/d 

(corresponding to 650m3/h).This capacity will satisfy the needs on the basis of 
15h/day operation. Daily capacity could be increased if necessary in order to 
supply the maximum daily need for the project horizon in 2025 of nearly 13 000 
m3/d under a 20h/d operation (maximum operation time considering regular 
washings).  

Suction strainer 

(upper layer, below 

the surface) 

Transmission pipe 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 40  

  

Overall functioning is summarized below: 

 

The first stage of the treatment is a clarification on lamella clarifiers where 
settling is increased by coagulation and flocculation. The clarification shall be 
split into 2 identical parallel lines. A first coagulation stage is required for which 
chemical would be added and mixed with the raw water in a specific tank 
(12m3/line). Coagulant will be alum or PAC which can be supplied in powder or 
granular form. Then, flocculation is performed in an additional area (60m3/line) 
by adding and mixing polymer. Settling will occur in clarifier (25m3/line) for 
which standard clarifier with lamella is proposed to optimize the space. Particles 
will then settle and generate sludge at the bottom to be collected. Different 
variants of patented clarifiers exist and an example is presented in the figure 
below. 

Figure [11]  TYPICAL CLARIFIER 

 

Filtration step includes a battery of 4 open type gravity sand filters, with the 
associated backwash, air scour and control facilities. Filters are upstream and 
constant level type and each of them will be equipped with one independent 
filter control system (easier operation). Using rapid sand filters, depth of sand 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 41  

  

shall not be less than 0.9 m (exclusive of all supporting layers). An overall 
filtration surface of nearly 80m² would be necessary (4 x 20m²). 

Chlorination for disinfection will be performed into a clear water tank prior to 
distribution. Treated water will be stored on site (1000m3 storage tank) and 
supplied with transmission to the main storages of Bare Mae and Kyar Inn using 
a booster pumping station.  

The new facility will also include: operation building, electricity building, 
chlorination plant, air production. A SCADA system shall also be installed to assist 
the operation of the plant and centralized the data and monitoring. In addition, 
sludge resulting from filters washing will have to be properly disposed. Due to the 
volume of sludge which is expected in connection with a seasonal high turbidity of 
the Thanlwyn, a thickener will be installed to reduce the volume prior to disposal. 

The figure below presents a general layout of the rapid sand filtration 
system representing the different steps of the treatment: chemical dosing, 
coagulation/flocculation, clarifier and rapid sand filters. This example presents 2 
clarification lines and 3 filters. 

Figure [12]  LAYOUT OF RAPID SAND FILTRATION PROCESS 

 

 

 

The treatment plant would have an initial capacity of 10,000 m3/day (to be 
financed under this project) with the possibility to expand to 18,000 m3/day in a 
second phase to cope with long term requirements.  The system would include a 
permanent intake structure innovative and adapted to the site, followed by the 
treatment process: coagulation/flocculation/clarifier, rapid sand filtration, and 
disinfection as illustrated below. 

Coagulation / 
Floculation

Clarifiers Rapid Sand Filters



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 42  

  

Figure [13]  DESCRIPTION OF HPA-AN WATER TREATMENT PLANT 

 

3.2.3.3 Storage 

Treated water storage considers two main storages, in the eastern and western 
parts of the city, each with specific distribution areas.  

Construction of a new reservoir for the Eastern area of the city with capacity of 
3 000 m3 (i.e. 0.66 Mgal), sufficient to cover half-day autonomy and ensure 
the good functioning of the system under gravity conditions and supply the 
peak demand. This facility is to be constructed on Kyar Inn Mountain where an 
area has been identified with a suitable elevation (nearly 50m) to enhance 
gravity flow. Site is a former earth reservoir developed by a nearby monastery 
and no more utilised. The figure below presents the proposed site and general 
scheme of the facility. 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 43  

  

Figure [14]  SITE IDENTIFICATION AND GENERAL SCHEME OF KYAR INN STORAGE 

  
 

 
 

Rehabilitation and improvement of Bare Mae reservoir for the Western part of the 
city: Decommissioning of the 4 existing reservoirs and creation of a main 
infrastructure is suggested. Indeed, creation of key storage at this location with 
sufficient capacity (not less than 3 000m3) is highly strategic. Due to limited 
space, the demolition of the existing reservoirs is required to provide area for 
construction of the new reservoir.  

Each reservoir will be equipped with overflow and drain system (for regular 
emptying and cleaning) as well as water level meter and sensors (low and high 
level). Measurements and data will be sent to the SCADA system and control room 
located at the treatment plant site.  

Figure [15]  EXISTING VIEW AND GENERAL SCHEME OF BARE MAE STORAGE 

  
 
  

Tank 1 

Tank 2 

Tank 3 

Tank 2 

Tank 3 

Tank 4 

Site location (0.5acre) 

and view of existing pond 



IEE:KAYIN STATE REPORT  
TA 8758 – Preparing Third GMS Corridor Towns Development 

 

15IAS004 page 44  

  

 

 

3.2.3.4 Distribution 

Transmission and main distribution includes the new transmission line 
between water intake and treatment plant, the transmission lines between 
treatment plant and storages of Bare Mae and Kyar Inn Mountain (400 mm) and 
the main distribution lines (200-300 mm) from the two storages to the 9 wards. 

Table [10] LENGTH OF TRANSMISSION AND MAIN DISTRIBUTION LINES FOR HPA-AN 